
Table of Contents

1.0 INTRODUCTION....................................... 1
1.1 Purpose of the Study............................... 1
1.2 Existing Facilities................................ 3
2 . 0  NEW EFFLUENT LIMITS AND THEIR IMPLICATIONS......... 6

2.1 Changes to Effluent Limits......................... 6
2.2 Effect of New TP Limits on the Plant Operation..... 7
3 . 0  WHY BIOLOGICAL NUTRIENT REMOVAL.................... 9

4 . 0  BACKGROUND AND LITERATURE REVIEW................... 10

4.1 Phosphorus In The Aquatic Environment.............. 10
4.2 Biological Phosphorus Removal In Wastewater

Treatment.......................................... 11
4.3 Nitrogen in the Aquatic Environment................ 14
4 .4  Nitrification...................................... 16
4 .5 Denitrif ication.................................... 17
4.6 Nitrification and Denitrification in Wastewater

Treatment.......................................... 17

5.0 BIOLOGICAL PHOSPHORUS AND NITROGEN REMOVAL
PROCESSES......................................--- 20

5.1 Single-stage and Separate-Stage Nitrification...... 21
5.2 Single-Sludge Two Stage Nitrogen Removal........... 23
5.3 Operationally Modified Activated Sludge............ 23
5.4 Phoredox Process................................... 25
5.5 A/O and A^/O Processes............................. 26
5.6 OWASA Nutrified Sludge............................. 28
5.7 PhoStrip.......................................... 29
5.8 Four-Stage Bardenpho............................... 29
5.9 Five-Stage and Three-Stage Modified Bardenpho...... 31
5.10 Biodenipho......................................... 31
5.11 The University Of Cape Town Process ............... 32
5.12 Extended Anaerobic Sludge Contact (EASC) for

Biological Phosphorus Removal...................... 32
5.13 Consideration of EBPR at the Durham County

Triangle Plant..................................... 35

6.0 PROPOSED PHYSICAL AND PROCESS MODIFICATIONS........ 37

7 . 0 EXPERIMENTAL SETUP................................. 44
7.1 Reactor Setup...................................... 44
7.2 Reactor Operation.................................. 46

11

NEATPAGEINFO:id=1783E89F-9F10-4849-9E41-0CF78538538C



8. 0  METHODS OF LABORATORY ANALYSIS..................... 49

8.1 Total Phosphorus and Total Soluble Phosphorus...... 50
8.2 Chemical Oxygen Demand............................. 53
8.3 Total Suspended Solids............................. 558.4 Nitrate............................................ 56
8.5 Ammonia Nitrogen................................... 58
8.6 Kjeldahl Nitrogen.................................. 61
8.7 Dissolved Oxygen and pH Measurements............... 64
9 . 0  RESULTS AND DISCUSSION............................ . 65

10. 0 CONCLUSION AND RECOMMENDATIONS..................... 88

11. 0 REFERENCES......................................... 93

12 . 0 APPENDIX........................................... 98

111

NEATPAGEINFO:id=2F17551A-EC68-4B72-953E-A28BC5803016



List of Tables

Table 1.1 Plant Performance July 1987 to June 1989...... 4
Table 2.1 Old and New NPDES Effluent Limits for

Selected Parameters........................... 7

Table 7.1  Bench Scale Model Operating Parameters........ 47
Table 7.2 Laboratory Testing Schedule................... 48
Table 8 .1  Laboratory Testing............................ 49
Table 9.1  SVI test, 8/29/91............................. 84

IV

NEATPAGEINFO:id=B71D12B0-18AE-44FB-B836-338EA3A7B303



List of Figures

Figure  1.1 Existing Plant Process Flow Schematic......  5

Figure  5.1  Flow Schematic of the Single-stage
Nitrification System....................... 22

Figure 5.2  Flow Schematic of the Separate-sludge
Nitrification System....................... 22

Figure 5.3  Flow Schematic of the Separate-sludge
Nitrification System....................... 22

Figure 5.4  Flow Schematic of the Single-sludge
Nitrogen Removal........................... 24

Figure 5.5  Flow Schematic of the Operationally
Modified Activated Sludge Process (Also
Phoredox).................................. 24

Figure  5.6  Flow Schematic of the A/0 Process.......... 27

Figure  5.7  Flow Schematic of the A2/0 Process......... 27

Figure 5.8 Flow Schematic of the OWASA Nutrified
Sludge Process............................. 27

Figure 5.9  Flow Schematic of the Phostrip Process..... 30

Figure 5.10 Flow Schematic of the Four-stage Bardenpho. 3 0

Figure 5.11 Flow Schematic of the Five-stage Bardenpho. 3 0

Figure 5.12 Flow Schematic of the Biodenipho Process... 33

Figure 5.13 Flow Schematic of the UCT Process.......... 34

Figure  6.1 Flow Schematic of the Proposed Alternating
Anaerobic/aerobic Reactor.................. 38

Figure  6.2  Hypothetical Profiles for COD, Nitrate and
Ammonia.................................... 39

Figure  6.3  Proposed Modifications to the Extended
Aeration Basin............................. 41

Figure 7.1 Schematic of Laboratory Bench Scale
Reactor.................................... 45

Figure 9.1 Total COD Data............................. 67

Figure  9 . 2  Soluble COD Data........................... 68

NEATPAGEINFO:id=CEA71832-CEF5-475C-946D-35B95CC5F414



Figure 9.3  COD Profile 8/25/91........................ 70

Figure 9.4  COD Profile 8/29/91........................ 71

Figure 9.5  COD Profile 9/5/91......................... 72

Figure 9. 6  Phosphorus Data............................ 73

Figure 9.7  Total Phosphorus Profile 8/29/91........... 74

Figure 9.8  Total NH3-N Data........................... 76

Figure 9.9  TKN Data................................... 77

Figure 9.10 NH3-N profile 8/29/91___.................. 78

Figure 9.11 TKN Profile 8/29/91........................ 79

Figure 9.12 TKN and Total Nitrogen Data................ 80

Figure 9.13 Effluent N03-N and Total Nitrogen Data..... 82

Figure 9.14 N03-N Profile 8/25/91...................... 85

Figure 9.15 N03-N Profile 9/5/91....................... 86

Figure 9.16 Total Suspended Solids Data................ 87

VI

NEATPAGEINFO:id=BBE66418-9863-4865-AAB2-704AF5DADF62



1.0 INTRODUCTION

1.1 Purpose of the Study

The Durham County Triangle Wastewater Treatment Plant faces new

wastewater effluent restrictions with the renewal of the plant's

National Pollutant Discharge Elimination System (NPDES) permit.

The North Carolina Department of Environment, Health and Natural

Resources, Division of Environmental Management (NCDEM), that

administers the enforcement of NPDES in North Carolina, imposed

more stringent effluent requirements on five-day biochemical

oxygen demand (BOD5), ammonia nitrogen (NH3-N), total phosphorus

(TP), fecal coliform, residual chlorine and dissolved oxygen (DO).

The new effluent TP restrictions, along with recent prohibition of

wastewater sludge wasting into landfills in North Carolina and

potential agricultural application of waste sludge, motivated

Durham County to investigate additional nutrient removal

alternatives. The Biological Nutrient Removal (BNR) approach, in

contrast to chemical removal of phosphorus,  demonstrates

potential for lowering operation and maintenance costs and

reducing sludge production. Also, BNR proves more suitable for

land application of sludge because it does not employ potentially

harmful chemicals.

This report describes a laboratory investigation of the

feasibility of physical, operational and hydraulic modifications

to the extended aeration basins of the Triangle Wastewater

Treatment Plant for enhanced biological phosphorus removal,

nitrification and denitrification, combined with effective

NEATPAGEINFO:id=D7252C40-DE59-4E27-A75B-5DFDE0CCC001



carbonaceous oxidation.

The Durham County Engineering Office funded this project to
investigate the feasibility of using BNR technology at the Durham
County Triangle WWTP. The focus of the study is the conversion of
the existing extended aeration tanks to alternating anaerobic and
aerobic sections for the purpose of facilitating BNR.

NEATPAGEINFO:id=9D503E51-B491-4AB2-A427-EDAAD4C6002C



1.2 Existing Facilities

Durham County Triangle Wastewater Treatment plant is located in

the southern part of Durham County just south of the point of

confluence of Northeast Creek and Burden's Creek. The plant has a

nominal flow capacity of 6 million gallons per day (mgd) and it

currently treats 2.5 mgd average daily flow.

The sources of wastewater are approximately 53 percent flow from

domestic/residential and 47 percent flow from research and

industrial facilities in the Research Triangle Park. At present,

twenty-one industries discharge their wastewater to the Durham

County Triangle WWTP. The type of industries vary, including

research and development, pharmaceutical, agricultural, electronic

and a metal plating plant (1).

Preliminary treatment includes two bar screens, followed by two

grit chambers.  Four vertical centrifugal pumps transfer influent

wastewater from the headworks to the extended aeration basins. Two

parallel extended aeration basins - 392 feet long, 98 feet wide

and with 12 feet of water depth - each provide a hydraulic

detention time of 24 hours at the design flow of 6 mgd. Aeration

is achieved by eight surface aerators, which are platform-mounted
- four in each basin. Alum is added to the aeration basins for

phosphorus precipitation, and caustic soda for pH control. From

the aeration basins, the flow proceeds to the secondary

clarifiers. Two clarifiers - center pier with siphon feed and
peripheral overflow - provide a total hydraulic detention time of

four hours. Activated sludge is returned to the head of the

NEATPAGEINFO:id=9FF7205B-F3EA-4B69-87DF-A1C42DFBABB5



aeration basin by six vertical, centrifugal pumps - three for each
train. Activated sludge is wasted to two on-site sludge holding

lagoons. Following treatment in the activated sludge basin,
chlorine is added for disinfection and the effluent is then

filtered. Effluent filters comprise high grade silica sand media.

After filtration, wastewater effluent is discharged to Northeast

Creek (2). a flow diagram for the plant is shown in Figure 1.1.

Table 1.1 shows plant performance from July 1987 to June 1989.

Table 1.1

Plant Performance

July 1987 TO June 1989

Durham County Triangle Plant

Yearly Averages Derived from Mont]hly Average Data

pareuneter unit Influent Effluent

1987 1988 1989 1987 1988 1989

Flow mgd 2.44 2.82 2.42 2.44 2.82 2.42

BODS mg/L 142 130 120 2 3 2

COD mg/L 469 401 355 17.5 26.5 30.2

TSS mg/L 204 176 175 2 4 2

Ammonia mg/L 14.2 13.5 14.5 0.1 0.4 0.2

Phosphorus mg/L 6.3 5.4 5 3.2 1.5 1.1

NEATPAGEINFO:id=2BDBBB5A-7A5A-4856-911A-E0492156B9F2



Plant -H
Influent

-FBR

Alum & Caustic

Bar Saeens
and Grit
Removal

Influent
pump station

Screenings and Grtt
To Landffll

Aeration.
Basin

012

Final
Clarifler

RAS

SO

Effluent
Filters

sc

RAS Punnp
Station

WAS

L-FB

Effluent
^to Nortt^eost
Creel(

SLD

LEGEND

FB Filter Backwash

FBR Filter Bacl<wasii Return

RAS Return Activated Siudge

SC Scum

SLD Sludge Lagoon Decant

WAS Waste Activated Sludge

Sludge
Lagoon

Jo Ultimate
Disposal

EXISTING PLANT PROCESS
FLOW SCHEMATIC

Durham County Triangle Plant

Figure 1.1

NEATPAGEINFO:id=1FB40E24-553B-47D9-A086-4064E8560DE4



2.0 NEW EFFLUENT LIMITS AND THEIR IMPLICATIONS

2.1 Changes to Effluent Limits

Durham County is permitted to discharge treated wastewater by

NCDEM. In mid-1990, stricter summer and winter discharge

requirements were stipulated in the plant's renewed NPDES permit.

The new discharge requirements for the Triangle Wastewater Plant

include reduction in effluent nutrient levels. Specifically,

summer limits of ammonia nitrogen (NH3-N) and total phosphorus

(TP) have been reduced from 2.0 milligrams per liter (mg/L) and

2.0 mg/L to 1.0 mg/L and 0.5 mg/L, respectively. NCDEM stated that

the reduction in the discharge of phosphorus is required to

improve problems of localized eutrophic conditions measured by

potential algal growth in the Northeast Creek arm of B. Everett

Jordan Reservoir, south of the treatment plant site (1).  Table

2.1 shows changes to winter and summer discharge limits for the

Triangle Wastewater Treatment Plant.

Historical operating data that appear in Table 1.1 demonstrate

that NH3-N has been removed effectively. The plant could meet the

new ammonia limits with little or no changes to the current

operating practices. However, phosphorus removal could be more

difficult to achieve. Considerable increase in the application of

chemical precipitant will be required to meet the new summer

monthly average TP limit of 0.5 mg/L, if the current practice of

chemical treatment for phosphorus removal continues.

NEATPAGEINFO:id=AAF6AEC7-5872-4942-8CD7-B522CB08769A



Table 2.1

Old and New NPDES Effluent Limits

for Selected Pareuneters

Durham County Triangle Plant

OT.D MEVr

Effluent MONTHLY MONTHLY MONTHLY MONTHLY

Characteristics WINTER SUMMER WINTER SUMMER

AVERAGE AVERAGE AVERAGE AVERAGE

Flow, MGD 6.0 6.0 6.0 6.0

BODS, mg/L 16.0 8.0 10.0 5.0

TSS, mg/L 30.0 30.0 30.0 30.0

NH3-N, mg/L 4.0 2.0 1.8 1.0

DO, mg/L 5.0 5.0 6.0 6.0

j TP, mg/L 2.0 2.0 2.0 0.5

Summer: April 1 to October 31

Winter: November 1 to March 31

2.2 Effect of New TP Limits on the Plant Operation

The removal of phosphorus is achieved at present by means of alum

addition. Alum has been used since mid-1987. The new summer TP

limit of 0.5 mg/L could be met by increasing alum precipitant

feed, an option which carries an associated higher chemical cost.

NEATPAGEINFO:id=6A6017CC-855D-4839-85F8-21627F230747



However, alum feed pumps are manually operated, and the plant is
staffed for only 8 hours each day. Constant rate for the chemical
feed pumps is not optimal because the influent flow and strength
change significantly through the day, evening and night hours
(diurnal variations). Periods of low flow and high alum
application could result in low pH levels, insufficient TP
removal, wasting of alum and potentially greater whole effluent
toxicity. The addition of higher amounts of alum, for increased
phosphorus removal, would require additional alkalinity, and
therefore would require application of greater amounts of sodium
hydroxide.

Sodium hydroxide feed is monitored manually, so application of
sodium hydroxide to match continuing variations in alkalinity
could pose an operational problem. Again it would carry additional
chemical cost. Automated chemical metering for alum and sodium
hydroxide would require an expensive upgrade to existing chemical
handling facilities.

In the future, the Triangle Plant will likely pursue sludge land
application as space in the existing sludge holding lagoons is
limited. The anticipated increase in alum feed would generate more
sludge and increase the aluminum content in the sludge, making it
less suitable for safe land application.  For these reasons,
biological nutrient removal technology may have greater long term
advantages than chemical phosphorus removal.

8

NEATPAGEINFO:id=BDEFDBA0-B8F4-4EC3-BEE5-3BE7B1B6ABFE



3.0 WHY BIOLOGICAL NUTRIENT REMOVAL

The objective of biological phosphorus removal is to promote a net

accumulation of phosphorus in sludge without the intervention of

chemicals. The key to successful phosphorus removal is providing

both anaerobic and aerobic conditions for selection of phosphorus

removing organisms. Removal of phosphorus from the main stream

system is accomplished by wasting phosphorus rich sludge from the

secondary clarifiers.  Up to 7% accumulation of phosphorus on a

dry weight basis has been recorded for municipal systems utilizing

biological phosphorus removal. Activated sludge that is a product

of conventional activated sludge process typically contains 3%

phosphorus by weight ( ͣ^) .

Many wastewater plants that utilize biological nutrient removal

consistently meet removal requirements and save in operation and

maintenance costs (5). Full scale conversion of an extended